

Table 1 Summary of Bomboré Column Test Results

Sample ID	AM31	AM32	AM21	AM22	Oxide	Transition
Description	Oxide material excluding metasediments	Oxide metasediments	Transition material excluding metasediments	Transition metasediments	Weighted	Weighted
Proportion of heap leachable resource	48.6%	16.6%	25.9%	8.8%	65.2%	34.7%
Expected Gold Grade (g/t)	0.61	0.65	0.62	0.59		
Head assays (g/t)	0.63, 0.74	1.52, 0.80	0.61	0.59		
Back-calculated head assays (g/t)						
Coarse bottle-roll cyanidation	0.74	0.76	0.69	0.60		
Column leaching test	0.69	0.80	0.61	0.58		
Column Leaching						
Indicated Gold Recovery after 44 days of leaching (%)	82.7%	80.4%	77.3%	87.5%	82.1%	79.9%
NaCN consumption after 44 days of leaching (kg/t)	0.14	0.32	0.39	0.54	0.19	0.43
Column diameter (mm)	190	190	190	190		
Column height (mm)	1,433	1,391	1,244	1,291		
Final slumpage (%)	3.6%	8.5%	9.3%	11.0%		
Pellet quality after 44 days	Excellent	Excellent	Fair	Fair		
Flow rate after 44 days (litre/sq. m/hr)	6,396	4,586	4,266	4,338		
Recovered grade (g/t)	0.57	0.64	0.47	0.51		
Leach tails grade (g/t)	0.12	0.16	0.14	0.07		
Portland cement addition (kg/t)	9	9	3	3		
Optimal cement addition (kg/t)	7	8	3	3	7.30	3.00